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Management of Alcohol Withdrawal Syndrome in the ICU 
 
Every patient with diagnosis of alcohol withdrawal syndrome in the ICUs at Flagler Hospital will be 
eligible for this protocol. As with any protocol, this protocol serves to provide evidence-based, 
comprehensive recommendations to guide our multidisciplinary team in patient care, with the 
expectation that expert practitioners will modify and customize as necessary to meet individual patient 
needs. This protocol is not intended to replace the practitioner’s judgment; it is intended to provide 
guidance to the physician for the group of patients described in the protocol. 

Baseline monitoring and interventions 

 Monitor CMP, serum magnesium and serum phosphorus daily in AM x3 days. 
 Give sodium chloride 0.9% IVPB + Thiamine 100 mg + Folic Acid 1 mg + oral multivitamins daily 

x3 days. 
 Provide frequent reorientation and promote early mobilization 
 Promote sleep at night 

o Seroquel 50 mg (providing QTc <500) and Melatonin 3 mg PO QHS 
o Control light and noise, decrease stimuli, clustering patient activities 

 Perform RASS q4h or at any suspicion of withdrawal symptoms 
 Pain-Analgesia-Delirium (PAD) alcohol withdrawal protocol 

 
PAD alcohol withdrawal protocol for patients not on ventilator 
 
If CIWA ≥8 or RASS >0, based on intensivist or advanced practice provider (APP) preference, will use one 
of the two options described below: 
 
1. Benzodiazepine IV regimen: 

 Lorazepam 2 mg IV bolus q15min for CIWA 8-15 or RASS 1 or 2  
 Lorazepam 4 mg IV bolus q15min for CIWA 16-28 or RASS 3 
 Lorazepam 6 mg IV bolus q15min for CIWA >28 or RASS 4 
 Optional P.O. Diazepam 10 mg q6h with hold for RASS less than -1 

 
If delirium symptoms persist despite Lorazepam IV regimen, per intensivist or APP preference, 
patient can be transitioned to Phenobarbital monotherapy option without loading bolus of 
Phenobarbital (see option 2 below) or add phenobarbital P.O. regimen to the Benzodiazepine IV 
regimen, as follows: 

 Phenobarbital 97.2 mg PO q8h x6 doses 
 Phenobarbital 64.8 mg PO q8h x6 doses 
 Phenobarbital 32.4 mg PO q8h x6 doses 

 
If delirium symptoms persist despite Lorazepam IV regimen and/or 20 mg/Kg/IBW of Phenobarbital: 

 In addition to the above, initiate Dexmedetomidine as a third line therapy, at 0.4 mcg/kg/h to a 
maximum of 1.5 mcg/kg/h and adjust up/down as needed targeting RASS of 0. 

 Use Haloperidol as a fourth line therapy 2.5 - 5 mg IV push every 10 - 30 min until RASS 0 or 
maximum dose of 30 mg providing QTc <500. 

 Consider another diagnosis such as liver encephalopathy, CNS infection or trauma or endocrine 
abnormalities and treat accordingly if applicable. 
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2. Phenobarbital IV monotherapy regimen:  
To be used in patients with definite diagnosis of alcohol withdrawal syndrome providing there are 
no contraindications* 
 Give 10 mg/kg IBW of Phenobarbital IV infusion load over 30 min for CIWA ≥8 or RASS >0.  
 Repeat Phenobarbital IV boluses q30 min PRN according to CIWA and RASS to a maximum 

cumulative dose of 20 to 30 mg/kg/IBW (20 mg/kg/IBW soft stop and 30 mg/kg/IBW hard stop). 
o CIWA 8-16 or RASS 1 - 2: Phenobarbital 130 mg IV slow push over 3 min 
o CIWA >16 or RASS ≥3: Phenobarbital 260 mg IV infusion over 15 min 
 

 For patients with mild to moderate symptoms P.O. phenobarbital will be optional 
o 100 mg q60 min for CIWA 8-15 or RASS 1 
o 200 mg q60 min for CIWA ≥15 RASS ≥2 

 
*Phenobarbital contraindications: 

 Diagnosis of alcohol withdrawal is unclear. In this situation will use benzodiazepines based on 
RASS score 

 Advanced cirrhosis with hepatic encephalopathy  
 Acute intermittent porphyria 
 Concurrent use of HIV medications 
 Chronic use of phenobarbital as an antiepileptic agent 

 
If delirium symptoms persist despite phenobarbital 20 to 30 mg/Kg/IBW: 

 Do not give additional phenobarbital nor use benzodiazepines because they function 
synergistically and may produce respiratory depression. 

 Initiate dexmedetomidine at 0.4 mcg/kg/h to a maximum of 1.5 mcg/kg/h targeting RASS of 0. 
 Use Haloperidol 2.5 - 5 mg IV push every 10 - 30 min until RASS 0 or maximum dose of 30 mg 

providing QTc <500. 
 Consider another diagnosis such as liver encephalopathy, CNS infection or trauma or endocrine 

abnormalities and treat accordingly if applicable. 
 
Advantages of Phenobarbital compared to Benzodiazepines: 

 Effect on both pathways implicated in the pathophysiology of alcohol withdrawal syndrome, the 
GABA and the AMPA-type glutamate receptors 

 Does not induce paradoxical agitation/delirium 
 When dosed appropriately in a patient with alcohol withdrawal, the risk of respiratory 

suppression or excessive somnolence are minimal 
 

Dexmedetomidine caveats: 
 Treat symptoms but does not address the underlying physiological problems (inadequate GABA 

signaling and excess NMDA activity).  
 Does not have antiseizure effect. It should never be used as a sole agent for treatment of 

alcohol withdrawal syndrome. 
 Advantages  

o It is titratable agent – may be adjusted up/down as needed. 
o Does not affect respiratory drive. 
o It has been shown to be beneficial for nocturnal delirium and promoting sleep at night. 
o It has both sedative and analgesic effects. 
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PAD alcohol withdrawal protocol for patients on ventilator 

Propofol is the first-line sedative due to its effect on both GABA and glutamate - NMDA receptors. 
 If RASS >0, initiate propofol IV infusion at 10 mcg/kg/h and titrate up to a maximum of 50 

mcg/kg/min along with 50 mcg of fentanyl IV bolus q10min until patient is comfortable to a 
maximum of 200 mcg/h.  

 If patient continues with RASS >0 despite above, initiate fentanyl IV infusion at 50 mcg/h and 
titrate up to a maximum of 200 mcg/h. 

 If patient continues with RASS >0 despite above, initiate ketamine IV infusion, unless 
contraindicated, at 2 mcg/Kg/min to a maximum of 5 mcg/Kg/min. 

 
If persistent RASS >0 despite propofol infusion at 50 mcg/kg/min, fentanyl IV infusion at 200 mcg/h and 
ketamine at 5 mcg/Kg/min, or at any time, the intensivist or APP based on his or her preference, will use 
either the benzodiazepine IV regimen or the phenobarbital IV monotherapy regimen as described above 
with the exception that the assessment of agitation will be based only on RASS rather than CIWA. 
 

Appendixes 
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Algorithm 1 
Patients with severe alcohol withdrawal syndrome not on ventilator 

 

 

 

           

 

 

 

 

 

 

 

 

 

      

 

 

 

 

 

 

 

 

 

 

 

 

Transition to Phenobarbital monotherapy option 
without loading bolus or add phenobarbital P.O. 
regimen 

CIWA ≥8 or RASS >0  
 

CIWA ≥8 or RASS >0  
 

CIWA ≥8 or RASS >0  
Use one of the two options below or combinations as outlined in the text 

Benzodiazepine IV 
regimen 

Phenobarbital IV 
monotherapy regimen 

Use Dexmedetomidine as a third line therapy  
Use Haloperidol as a fourth line therapy  
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Algorithm 2 
Patients with severe alcohol withdrawal syndrome requiring ventilator 

 

 

 

  

      

 

 

 

 

 

 

 

 

 

 

 

 

 

Following intubation, If RASS >0, initiate propofol IV infusion at 10mcg/kg/min 
and titrate up to a maximum of 50mcg/kg/min PLUS  50 mcg fentanyl IV bolus 
q10min to a maximum of 200 mcg until patient is comfortable. If needed, 
initiate, fentanyl infusion at 50 mcg/h and titrate up to maximum rate of 200 
mcg/h. 

 Initiate ketamine IV infusion, unless contraindicated, at 
2 mcg/Kg/min to a maximum of 5 mcg/Kg/min. 

RASS >0 

RASS >0 

Use either the Benzodiazepine IV or the Phenobarbital 
monotherapy regimens or combinations as outlined in 

the text 


